
PARTS CATALOGUf: 

INDEX TO ENGINEER GROUP 

ffii ,~ 

T-1 lill~ii.~,.5.lt .. ... ....... ... ...... ... ..... .. .... ........ ... .... .... ... ........ . 1 T-11 ~ , MM&:m~.~, .5.lt .... ... ..... ........... ...... ......... ... ....... ... ..... .... 13 

Crankcase assy Main, driven pulley assembly 

T-2 ~~ii-1&,~,.5.lt ... .... ... ... ....... .. ..... ... ..... ... ...... .... ... ... .. .... .. 3 T-12 ~~flla!Wf, fll51il~RM4 .. .. ... . .... . . .. . ..... ... ......... ........ .. 15 

Gearbox cover assembly Magnetic motor parts.oil pump parts 

T-3 .lc.1&,~,.5.lt · ·· · ··· · · ·· ··· ·· ···· ·· ·· ···· · ·· ··· ·· ·· ······ · ··· ··· · · ··· ·· ·· · ····· ·.4 T-13 M.ll~MfJl#;},~,.5.lt. ............ .. .. .... .. ................. .. . ... .... .. .. ....... .. .... 16 

Left cover assembly Kick-start assembly 

T-4 ti"ii~~/,il_l&,~,.5.lt .. ..... .... ...... .. .. .... ..... .. .. .. ... .. ..... ...... ... , .. 5 T-14 ~Jxl..;'f~.~,.5.lt ... ... ..... ......... ... ..... .. ......... ............ ..................... .. .. 17 

Right box cover assembly Wind guide cover sub-assembly 

T-5 ~ffiI~.~,.5.lt ··· ·· ···· ·· ·· ·········· ······ ··· ····· ······ ....... ... .. ... .... .. 6 T-15 /i§"lf;ljijj~.~,Ji.lt ....... ......... .... .. ....... .. .. ........ .. ... ..... ...... ... ..... ... .. .. ... 18 

Cylinder block assembly Rear brake subassembly 

T-6 ~ffiI~.~,Ji.)t ..... ... .... .... ..... .. ... ...... ..... .. .. .... ... ... .. ...... ... ... 7 T-16 ii:IJtJ~!,cilHtf: ..... .. ... .. .. ... ...... .... .. .. ..... ... .. .... ... .... .. .......... .... .. ...... 19 

Cylinder head assembly Engine Assy 
T-1 ~ffir~a~,.fi.lt ..... .. .. .. ..... .. ....... .... .... ..... ....... ...... .. ... .. g T-11 *~&t~iHIHtt= ........ ... ... .... .... .. ... ... .... ..... .. .. .. ... .... ... ..... .... ... .... . 21 

Cylinder head cover assembly Frame Assy 
T-8 ~ffir ~-1&.~,Ji.lt < ffir ~:tel,~) ..... ..... .... ..... ............. ...... 1 o T-18 AA ~tifilHtt: .... ... ... ... ... .. .... .... ....... ... .. ...... ......... .. ..... ..... .. ... ... .. .... 22 

Cylinder head cover assembly Turnning Assy 
T-9 lill~~fffflitf: , jf*filHtf: ... .. .. .. .. .. .. ... .... .. ... .... ....... .... 11 T-19 ~Hfflitt: ..... ...... .......... ... ... ...... ... ... ... .. ..... ..... ...... ....... .... .. ......... . 24 

Crankshaft connecting rod assembly, piston assembly Electric Device Assy 
T-10 ~~ii:IJff~itf ...... ..... ... ..... ... ......... .... .... ....... .. ... .. .... .. . 12 T-20(2) ?~j_l\1-ftffflit!: ..... ............ .... ... ...... ... ...... ... ..... ... ... ... ......... ...... .. .. 25 

Electric starter parts Working Of Plastics Assy 
T-20(4) 9~jJ\1'ftf:ffl# .. .. ... ................. ........ .. .. .... ... ... ........ .... .. ..... .......... 28 

Working Of Plastics Assy 



T-1 llll~IUii ,~,/ix Crankcase assy 

NO. CHINESE NAME 

1 tam~ 
2 i!~•m~ 
3 .ti:m~*~~-1£ 

.tcm~*~·~-.r£(~l 
4 ~.t•• 
5 $111•6004-2RS 
6 Wltl:J$111;IUt<t>27 X <l>42 X 7 
7 -•6301 
8 -•6002 
9 dll$1killl!t<l>19.8 X <l> 30 X 5 
10 fl!!lll!t:lttM12 X 1.5 X 14 
11 J¥m <l>12 X <l>18 X 1 
12 M.t•:& 
13 IE~fli::t.Jfft:UT 
14 O!f~ll <l>16X 1.5 0 
15 fli:Mf 
16 .iElt-ttl* 
17 ~~-*~# 
18 itl!. ~t:lttMS X 195.5 
19 itl!.~t:lttMS X 187.5 
20 tam~m 

T-1 llll~1Uii,~,Jix Crankcase assy 

NO. CHINESE NAME 

21 kVHf<l>8 X 14 

22 :i-Rl5i~i!ii-ttM6 X 50 

23 t:l~SM8 
24 O~lll<ll7.5 X 1.5 

25 /fJJ:$tJ!j 
26 :i-lfl;i~i!ii!lilttM6 X 22 
27 fftlft 
28 fftiilfll:F\" 
29 .liff~•n 
30 O~lll<l>9.5 X 1.5 

31 :s-.a~.~1£ 
32 .tcm~.~-1£ 

ENGLISH NAME 

Crankcase ,RIGHT 
Breather pipe 

Left crankcase body assembly 
Left crankcase body assembly(short) 

Rear shock absorb bushing 
Bearing 6004-2RS 
Oil seal.Output shaft <l> 27 X <l> 42 X 7 
Bearing 6301 
Bearing 6002 
Oil seal,crankcase<l>19.8 X <l> 30 X 5 
Oil drain plug M12 X 1.5 X 14 
Wash <l>12 X <l>18 X 1 
Front shock absorb bushing 
Screw.tension rod 
Ring <l> 16 X 1.5 
Pull lever 
Timing chain 
Chain guide 
Stud MS X 195.5 
Stud M8 X 187.5 
Gasket.right crankcase 

- I -

~' l 

ENGLISH NAME 

Positioning sleeve lD 8 X 14 

Hex flange bolt M6 X 50 

Screw SM8 
O ring <l> 7.5 X 1.5 

Brake pin 

Hex flange bolt M6 x 22 
Chain presser 

Washer,chain presser 
Flat head screws 
Oring <ll9.5 X 1.5 

Rignt crankcase assy 

Left crankcase assy 

- 2 -

PART 

157Q,v1J-001-000 
152QMl-002-000 

157QMJ-002-000 

157QMJ-002-001 
152QMl-004-000 

GB/T276-6004 
152QMl-006-000 

GB/T276-6301 
GB/T276-6002 

152QMl-009-000 
152QMl-010-000 
152QMl-011-000 
152QMl-012-000 
152QMl-01 3-000 
152QMl-014-000 
152QMl-015-000 
152QMl-016-000 
152QMl-017-000 
152QMl-018-000 
152QMl-019-000 
152QMl-020-000 

PART 

152QMl-021 -000 
GB/T16674.1-M6 X 50-8.8 

152QMl-023-000 

152QMl-024-000 
157QMJ-003-000 
GB/T16674.1-M6 X 22-8.8 

152QMl-027-000 
152QM 1-028-000 
152QMl-028-010 
152QMl-028-020 
157QMJ-001 
157QMJ-002 

QTY REMARKS 

1 

2 

1 

2 

1 
1 

2 
2 

QTY 

2 
2 

1 

2 

REMARKS 



17 

T-2 ~~ffl~,~-/oc Gearbox cover assembly __ <i-:V \\ 

NO. CHINESE NAME 

1 ~iHi~ 
2 i;:ffl it~ilililttM6 X28 
3 Ui.>-.$111ifllil<l>20 X <l>32 X 6 

4 i;:ffl it~im-ttM6 X35 
5 ~iHiUHt 
6 l:E1lHf <l>8 X 14 

7 ~ifmffl.>-.$111 
8 $111•6204 
9 -•6202 
10 $111•6203 
11 <pfe]%~$111i!I. 

12 ~ifmWltll$111 
13 $111JIH~lll20 
14 Uitll%~ 
15 i;:ffl it~ili-ttM8 X 12 

16 m>t 
17 t:ifm~~-.Gt 

T-3 '!i.'ffi.,~,Pf. Left cover assembly 

NO. CHINESE NAME 

tc~m 
tc~m 

2 ti:~ 
ti:~ (~~ ) 
ti:~ <UM ) 
ti:~ 

3 i;:ffl ii~ili-ttM6 X65 
4 i;:ffl it~ilililttM6 X40 
5 J1J$-l'J~~ 
6 ;ljjffff~ 
7 ifllillit&lill:E~ 

8 l:E1:Hf<l>8 X 14 

9 il~-l'J#i 
10 +~lUt~ls!I.tliltTST4,2 X8 
11 ~Mff,tr-.6! 
12 i;:ffl ;i~im-ttM6 X22 
13 imf.i\'f 
14 li])E~ 

15 :i'tfflit~im-ttM6 X 12 

16 ti:Jl,tr-1£ 

r a~o> r 1 -

I ; , . .\ 
' ' %< ' 
, I '> z ·~~ r~- r / •~~ 

,I , 4 

,I ,...- -~ ~ 
_I !E..J~BI",, 4 .... 

-· 12 13 2 ) 4 

~~ 
~ 14 

~ 
7 

ENGLISH NAME 

Gearbox cover 

Hex flange bolt M6 X 28 

Oil seal,input shaft <l> 20 X <l> 32 X 6 

Hex flange bolt M6 X 35 

Gasket,gearbox cover 

Positioning sleeve <l> 8 X 14 
Input shaft.gearbox 

Bearing 6204 

Bearing 6202 

Bearing 6203 

Intermediate gear shaft set 

Gearbox output shaft 

Ring .shaft 20 

Output gear 

Hex flange bolt M8 X 12 

Wash 
Gearbox cover assembly 

- 3 -

8 2 3 

r-- ---- -
110 --- 4 

·43 ' -4 I 10 _,. 

' 10 
I 10 -5 

.... . 4 
4 . ... , 4 

14 

"- 15 '-12 
16=-- ---l•a\.- A 

EP,\"""'-~~ 11 
' ~ ' 4 
7 4 6 

ENGLISH NAME 

Gasket.Left cover 

Gasket.Left cover 

Left cover 

Left cover(Hummer) 

Left cover(UM) 

Left cover 

Hex flange bolt M6 x 65 

Hex flange bolt M6 X 40 

Clamp.Brake wire 

Clip,overflow tube 

Throttle reinforcement bracket 

Positioning sleeve CJ) 8 x 14 

Ventilation guides 

Cross self-tapping screw 

Starting lever assembly 

Hex flange bolt M6 x 22 
Tube 

Bracket 

Hex flange bolt M6 x 12 

Left cover assembly 

-4-

i 
1S2Q J 

GB/T1f5711-M6 28 8.8 

152QMI-0J 1-000 

GB/T16674.1-M6 , 35-8.8 

152Q M l-033-000 

152QMl-021 -000 

152QMl-035-000 

GB/T276-6204 

GB/T276-6202 

GB/T276-6203 

152QMl-039-000 

152QMl-040-000 

152QMl-041 -000 

152QMl-042-000 

GB/T16674.1 -M8 X 12-8.8 

152QMl-044-000 

152QMl-029 

PART 

157QMJ-004-000 

152QMl-045-000 

157QMJ-005-000 

157QMJ-005-001 

157QMJ-005-002 

152QM 1-046-000 

GB/T16674.1-M6 X 65-8.8 

GB/T1667 4.1-M6 X 40-8.8 

152QMl-049-000 

152QMl-050-000 

152QMl-051-000 

152QMl-021-000 

152QMl-053-000 

GB/T845-ST4.2 X 8 

152QMl-055-000 

GB/T16674.1-M6 X 22-8.8 

152QMl-057-000 

152QMl-058-000 

GB/T16674.1-M6 X 12-8.8 
157QMJ-005 

-
1 

3 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

QTY 

2 
6 

2 

4 

1 

I 

y 
a.MARKS I 

I 

REMARKS 



T-4 tiffii;$:!i/ll~.~-J;x Right box cover assembl 

NO. CHINESE NAME 

~a 
2 ~~m 
3 !lll~;i!iti<I> 19.8 X <1>30X5 
4 ~fl'V&<P8 X 14 
5 ;lt;illli,il 

6 ;lt;illli,il~jf 
7 0 Jl~li!<l> 30.5 X 3 
8 ilt;illliiltlr. 
9 :Mf1;!~iiiilttM6 X 32 
10 i-1fl;!~iiiilf.iM6 X 90 
11 i-1fl;!~iiiilf.iM6 X 100 
12 i-1fl;!~iJijiJf.iM6 X 110 
13 li<lttlH· 
14 '11.;il!R 
15 O~lll<I>18 X 3 
16 i-1fli!~iiiilf.iM6 X 35 
17 ~:.~,,£ 

T-5 9:ffili;$:,~,Jix Cylinder block assembly 

NO. 

2 
3 
4 
5 

CHINESE NAME 

"(Sir~ 
"(nm 
):EflL.<l>10 X 16 

mf\" 
:f-1fl ii~iiiiltlM6 X 12 

16 

l4 IS 

/ 

,,8; 
II ~ 10~ •~: 

JO \~ ~ 7 

ID 10 I 

ENGLISH NAME 

Right cover 
Gasket. right cover 
Oil seal.Crankshaft <1> 19.8 X <D 30 X5 
Positioning sleeve 4> 8 x 14 
Oil fi lter net 
Spring ,oil filter net 
0 ring <1> 30.5 X 3 
Nut,oil filter net 
Hex flange bolt M6 x 32 
Hex flange bolt M6 x 90 
Hex flange bolt M6 x 100 
Hex flange bolt M6 x 110 

Line card 
Dipstick 
0 ring <1>1 8 X 3 
Hex flange bolt M6 X 35 
Right cover assembly 

- 5 -

~ 5 

2--Q 
/ 

3 

ENGLISH NAME 

Cylinder block 
Gasket,Cylinder block 
Positioning sleeve ,1, 10 X 16 

Washer 
Hex flange bolt M6 x 12 

- 6 -

' 4 

P\R~ 

L 01 

"'· 1.ool' 
1".,,0lv'I C,00 ?00 
152QMI 021 000 
15'..!QMl-064 000 
152QMl-065 000 
152QMl-066-000 
152QM 1-067 -000 
GB/T16674.1-M6 X 32-8.8 
GB/T16674.1-M6 X 90-8.8 
GB/T16674.1-M6 X 100-8.8 
GB/T16674.1-M6 X 110-8.8 
152QMl-072-000 
152QMl-073-000 

152QM 1-07 4-000 
GB/T16674.1-M6 X 35-8.8 
152QMl-060 

PART 

157QMJ-006-000 
157QMJ-007-000 
152QMl-078-000 
152QMl-079-000 
GB/T1 6674.1-M6 X 12-8.8 

QTY 

1 
1 
2 

4 
1 
2 

QTY 

2 
1 

REMARKS 

REMARKS 



T-6 9.Sir~.~-Jix Cylinder head assembly 

NO. CHINESE NAME ENGLISH NAME PART QTY REMARKS 

eclBHll. Cylinder head group 151OM, 008 000 1 

ecll~tll.(Sil:~Hec) Cylinder head assembly ( cylinder head rtak. l 157UMv 008 'JC1 1 

2 i-ff!it~ititlttM6 X 100 Hex flange bolt M6 X 100 ,ti( 1 67 .1 ,. '·o as 2 

3 ~i.itW<!>10 X 16 Positing sleeve <I> 10 X 16 1 'QMI 078 000 4 

4 ecll~11Ht Gasket.Cylinder head l'i?QMJ 009-000 1 

5 !!~'I~ Clamp,lntake manifold 152CJMl-f,85-000 

12 l!ecn Intake valve I 1570MJ. 010.000 1 

13 ~rn11m Seal.valve 152QMl-093-000 2 

14 m.1t Washer 152OMl-094-000 2 

15 ecmt-•• Outer spring ,valve 152QMl-095-000 2 

16 ecnfll•• Inner spring.valve 152QMl-096-000 2 

17 ecn•wfll Spring seat, valve 152QMl-097-000 2 

18 ecilffit~ Lock block.valve 152QMl-098-000 4 

19 *~- Spark plug 152QMl-099-000 
20 .ltiJ.14/itll. Stopper plate group 152QMl-100-000 
21 illl!lltlilt Adjusting nut 152QMl-101-000 2 
22 illl!lltl!! Adjustment screws 152QMl-102-000 2 
23 !Hf Rocker 152QMl-103-000 2 
24 l!~m••m Intake rocker shaft group 152QMl-104-000 
25 ~~-~-~ Camshaft assembly 152QMl-105-000 
26 ~recm•• Exhaust rocker shaft 152QMl-106-000 

- 7 -

-
T-6 9.SiJ:~~-/ix Cylinder head assembly 

.. 
r ;, _""3_ - - - ·-, 

" -4 i ao----#f _I 
l 21 / 
•22~, ~ - 20 / 
123 . . 21 . 

3~ !2e"-4 _, ,~:~/ 
\ .~ ( 2◄ - -✓ / .- ·18·-

_.,,,, \ l -· - · -· - ·- · / <' I 
<' - ✓,. \ 2~ i/:_,11 f 

\ 17~-, • ..... i ,~• f 
·, __ 16 \ 3~ '£14 . 

115 ~ · 13 / 
\ U ' - - - - --·- 12 / 

'\t3 --I '~ ii>( '.~;~ I y~ -I 
'\ ~~· 

NO. CHINESE NAME ENGLISH NAME PART QTY REMARKS 

27 ~recn Exhaust valve 157QMJ-011-000 1 
28 i-1fl;t~ititll!JM8 Hex flange nut MS GB/T6177 .1-MS-8.8 4 
29 !HIS Washers 152QM 1-1 09-000 4 
30 ~~-l!I! Camshaft seat 152QMl-110-000 1 
31 i!ll.~tlttM6X63 Stud M6X63 152QMl-111-000 2 
32 i!ll.~tlttM6X32 Stud M6X32 152QMl-112-000 2 
33 5\ilffl!. Rocker 152QMl-112-100 2 
34 ~~-l!l!~lit Camshaft seat assembly 152QMl-110 1 
35 5\ll~~i;t Cylinder head assembly 157QMJ-008 1 

- 8 -



T-7 9:ffil~~ .~-Jix Cylinder head cover assembly ~ 

•~~s 

NO. 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 

NO. 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 

5 ~ 

,--\ j✓,{' ' /, . - - I • 

,,-' / . \ 

,.<// S ~'/ 
'>, j . - •·; , 

! ~~~ c· I 

I ~ ' 0- -~-- -- ------- -

CHINESE NAME ENGLISH NAME 

"1:Sir3/dl, Cylinder head cover 

\i.'!1111 Seals 
1\t f\" Cover sheet 
7' ffl ;!~iiit.J.tlM6 X 25 Hex flange bolt M6 X 25 
'i~ Clip ,tube 
i.! "1:'iffl. Breather pipe 
~~ clip,pipe 
'iNi~mii Pipe Connector assembly 
+~!f:ffl:~ 11:ll.ll:t.'-H ST4.2 X 8 cross self-tapping screw ST 4.2 X 8 
e,: arr~ 1\t,~, i;,x; Cylinder head cover assembly 

- 9 -

Cylinder head cover assembly /
5 

/o 6 

7~ 

CHINESE NAME 

"1:51~~ 
~ttlll 
S .li 
7' 1fl ;1; ~ iffitlltM6 X 25 -~ •~•m -~ •*~ +~llil:!/.8l&tltrST4.2X8 
-Alfl;!~iiitlltM6 X 25 
t-Mit~iii-ltM6 X40 .ja]ifll. 
•ial1llltll# ·~~-~),\" ·~·ill.fl: ,a•Jn•fftM6 X 12 ·~-~),\" lilt !J<•ttGM6-M6 X 16 
~.Ii 

I 5 

16 
1 7 

1B """"--\ ----}~,==::::;_l~ 
1 9 

9 

ENGLISH NAME 

Cylinder head cover 
Gasket 
Cover sheet 
Hex flange bolt M6 x 25 
Clip.tube 
Breather pipe 
Clip,tube 
Connector ,pipe 
cross self-tapping screw ST4.2 X 8 
Hex flange bolt M6 x 25 
Hex flange bolt M6 x 40 

One way valve cover 
One-way valve assembly 
Gasket, ventilation iron pipe 
Breather pipe 
Acorn nut M6 x 12 
Gasket breather pipe 
Stud GM6-M6X16 
Gasket 

- 10 -

3 

1 2 1, J 

I c;2 )~ '1 0 
-:i~ 11 )-U Q 

I ,B 7 1 ' F 

157-..i,·N 1 r-000 

1o2U •1 1 118-000 
152OM!-119-000 
152QMl-120-000 
GBff845-ST 4.2 X 8 
152QM l-113 

1 4 
I 3 

1 2 

11 

~ 10 

PART 

L.)-8.8 

152QM 1-11 3-001 
152QMl-114-001 
152QMl-115-001 
GBrr16674.1-M6 X 25-8.8 
152QMl-117-000 
152QMl-118-000 
152QMl-119-000 
152QMl-120-001 
GBff845-ST 4.2 X 8 
GBff16674.1-M6 X 25-8.8 
GBrr16674.1-M6 X 40-8.8 
152QMl-121-000 
152QMl-121-100 
139OMB-039-000 
152QMl-121-200 
139QMB-042-000 
139QMB-041 -000 
139QMB-023-000 
152QMl-121-300 

QTY 

1 
1 
4 
1 
1 
1 
1 
4 
1 

QTY 

1 
4 

3 

2 

2 

2 

I 

REMARKS 

REMARKS 



T-9 il!l~iitH.ll.i!l: , ;! ~ illi!l: Crankshaft connecting rod assembly, piston assembly 

I~ 
3 

'~~~:-
-

I l ENGLISH NAME I OTY REMARKS 
NO. CHINESE NAME - -

Cranksi1aft connecting rod assembly I ,;1 111 II l 1 
1 llll•iimll.f!f 

1 I 
2 =Fl!llit Semicircle key 

1 
3 ;jli~ Piston 

;!~tHW Piston pin circlip V ' 4 
1 i!ll!fill;g-(-;ti1J}tif) Oil ring combinations (including bladP r r C1 ; 

5 
6 ~=m~If Second rings 

7 ~-i(~If First ring 

11 ,tr 
If 1 [JI J I 

8 ;!~ti'I Piston pin 

- 11 -

T-10 lt!~Mruli!l: Electric starter parts r ·n--l 2 

8'1 ~ 2 

~~~: 
~ 

7 _J/\, 

H./1/ i \ ~5 

' ~~ ~-- ) 10, · . -~ 1::). !S /"-6 

~~-i_ // 
-

NO. CHINESE NAME ENGLISH NAME p, I lY REMARKS 
&i';/Jll!J/lM!,/£ Starter motor assembly 152QMI 1 1 

-1 
2 ;';;ff!;!~iiilllttM6 X 16 Hex flange bolt M6 x 16 GB/T166 i 1 1 ~ u 1h-'I tl ) 

3 ~~- Gear shaft 152QMl-1Jl OOU 1 
4 uiJl-1§~ The transmission gear 15:>QMl-133-000 1 
5 $11111 Semicircle key 152QMI 11 1 (IUO 1 
6 &At•;g-11rnf!F Overrunning clutch assembly 157QMJ-01 5-000 1 
7 i:ltt-~ Neddie bearing 152QMl-141 -000 1 
8 )Ai';IJ-l§~!ll;g- Driven gear combinations 157QMJ-01 6-000 1 
9 ~it Washer 152QMl-144-000 1 
10 fUUllltSM22 X1ti: Locknut SM22X1 LEFT 152QMl-145-000 1 
11 &i';IJ&At•;g-n Starter clutch 157QMJ-027-000 1 

- 12 -



T-11 3:. , M#Jlt*tre,~,/ix: Main, dnven pulley assembly 

NO. CHINESE NAME 

§llf ::.ffllt'/:il' 
t!lll~.::.ffllt'i5 

2 ~MJ&~ 
3 IU~ 
4 JlgM;:/c~ 
5 ill•i..-5ltt 
6 ~.:EM~ffl~ 
7 H'K 
8 JMgMJt'i5~11t.i! 
9 ml!J12.3X 29 X 2.5 
10 t,lfl;M12 X 1.25 H=10 
11 MMlt*~.~-1£ 
12 ~W!llfl: 
13 /l~ill.Hi 
14 511lit'KM 
15 ti:MM!t*~ 
16 ~MMlt*~ 
17 7flJHilll7 
18 ill~ilitl.#i 
19 )f;,i.,,!)!;t,tjf 

20 ill~ttnt)!; 

,, 
'" 

~ ·· 'l 

I 

" 

I H• 

ENGLISH NAME 

Toothed V-belt 
Toothed V-belt 
Starting gear 
Block 

Drag flange 
Centrifugal Roller 
The right combination of driving wheel 
Bush 
Disc blade,drive belt 
Washer 12.3 X29 X 2.5 
Screw M12 X 1.25 H=1 0 
Driven pulley assembly 
Spring seat cover 
Spring.clutch 
Seal sleeve 
Driven pulley.Left 
Driven pulley ,Right 
Opening ring 7 
Side panels.Clutch 
Tension spring.Centrifugal block 
Clutch shoes 

- 13 -

T-11 3:. , MrJJ&:*~•~-Jix: Main, driven pulley assembly ' 

NO. CHINESE NAME 

21 ••:t1t 
22 ]JgiJJl/iffl~ 
23 .lit 
24 a-8-a~E 
25 ffilll12.3X 29 X 25 

26 lllltM12 X 1.25 H=8 

27 .:EM&:ffl~~lit 
28 a~IIM:tllfflfll: 

I 1 

ENGLISH NAME 

Damping block 
Driver board combination 

Screw 
Hub.clutch 
Washer 12.3 X 29 X 25 
ScrewM12 X 1.25 H=8 
Initiative Pulley assembly 
Clutch shoe assembly 

- 14 -

" Z6 

152QM 1-1 56-000 
152QMl-157-000 
152QMl-158-000 
152QMl-159-000 
152QMl-160-000 
152QMl-1 61-000 
152QMl-162-000 
152QMl-163-000 
152QM 1-164-000 
152QMl-165-000 
152QMl-166-000 
152QM 1-1 67-000 
152QMl-168-000 
152QMl-169-0(:)0 

PART 
152QMl-1 70-000 
152QMl-171-000 

152QMl-172-000 
152QMl-173-000 
152QMl-174-000 
152QMl-175-000 
152QMl-176-000 
152QMl-169 

QTY REMARKS 

3 
1 
6 

3 

3 
3 

QTY REMARKS 
3 



T-12 ~l'tl.tJl! IH!f , f/l;Ell~fill# Magnetic motor parts.oil pump parts 
7 7 --~ 

NO. CHINESE NAME ENGLISH NAME FART 

i;:ffl ;i~imtJttM6 X 18 Hex flange bolt M6 x 18 I GBfT16bl4.1-M6X18-8.8 

2 JxlMU.ll.~ Fan assembly 152QMl-178-Q00 

3 t.l!l¼M12 X 1.25 H=10 Screw M1 2 X 1.25 H=10 1 s2OMI-1 sq-ooo 
4 -'!1m12-14HV Flat pad 12-14HV 152QMI 180-000 

5 t.~ ( 3!;T,t:6~ ) Flywheel (AC 6) 152QMl-181-001 

t.~ (1i;J,t8~ ) Flywheel (DC-8) 152QMl-181 -002 

t~ (1i;f,f11~ ) Flywheel (DC-1 1) 152QMl-181-003 

6 :fi:ffl ;i~imt.JttM6 X 20 Hex flange bolt M6 x 20 GB/T16674 .1-M6 X 20-8.8 

7 ii:M:¼t.lttM5 X 12 Hex Bolts M5 X 12 GBfT5783-M5 X 12 

8 t/lilll*ll~ Oil Pump Combination 152QMl-1 84-000 
9 :fi:ffl ;i~imt.lttM6 X 25 Hex flange bolt M6 x 25 GB/T1667 4.1-M6 X 25-8.8 

10 illl*ti~ Sprocket.oil pump 152QMl-186-000 
11 t.l!l¼M6 Screw M6 152QMl-087-000 
12 illl*ti* Chain.oil pump 152QMl-1 88-000 
13 ti~~~ Sprocket cover 152QM 1-1 89-000 
14 ii:1f! ;i~imt.lttM6 X 12 Hex flange bolt M6 X 12 GB/T16674.1-M6 X 12-8.8 

15 :iE'rill# (3'.c:;T,t:6~ ) Stator assembly (AC six) 152QMl-191-001 
:iE'rill# ( ]i;T,t:8~ ) Stator assembly (DC-8) 152QMl-191-002 
:iE'rtll# ( 1[;f,f11~) Stator assembly (DC 11) 152QMl-191-003 

16 .a~,Jl~-/ix (3!;1,t6~ ) Magneto assembly (AC 6) 152QMl-192-001 
.a ~,/l.~-/ix ( 1iif.:8~) Magneto assembly (DC 8) 152QMl-192-002 
.a~t/l.~-/ix ( 1[;f.:11~ ) Magneto assembly (DC 11) 152QMl-192-003 

- 15 -

T-13 )l!flg~tJH1;J.~,,i;x; Kick-start assembly ,r; ---- -
i &,~ - 1' ' fv ' \ qJ ·~·- ~ 

---- -~- m~ c;?J' ____ -1 56 / 
l a 1 -< 

16 

~~~'t' 
II~ 

12 

NO. CHINESE NAME ENGLISH NAME PART 

1 Hlf c n l Bush C n ) 152QMl-193-000 
2 ti!i Pin 152QMl-194-000 
3 ~i;/J$11Jtli~ Starter shaft combination 152QMl-195-000 
4 m• Torsion 152QMl-196-000 
5 ~f\- Washer 152QMl-197-000 
6 H• ( I) Bush(I) 152QMl-198-000 
7 ~i;!Jffijffff\- tablet.Starting torsion 152QMl-199-000 
8 i;:ffl ;i ~ itit.lttM6 X 14 Hex flange bolt M6 X 14 GB/T16674.1-M6 X 14-8.8 
9 •l'ft~$11) Idler shaft 152QMl-201-000 
10 llltti11A3 X 8 Cylindrical pin A3 X 8 152QMl-202-000 
11 ff.W Spring 152QMl-203-000 
12 :izw Hooks witch 152QMl-204-000 
13 iJt;Jf,Ull/'t Adjusting washer 152QMl-206-000 
14 ~t§~ Helical gear 152QM 1-207-000 
15 •l'ft~ill Idler group 152QM 1-208-000 
16 ~i;/)$11).~, /ix Starting shaft assembly 152QMl-208-100 

- 16 -

QTY ~EMARKS 

2 
2 
1 
2 
1 

2 

QTY 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

REMARKS 



T-14 ~/x\~~.~-/£ Wind guide cover sub-assembly 
h 10 

I I • 

,:i 

NO. CHINESE NAME ENGLISH NAME A QTY REMARKS I 
1 Jxl~~ Fan cover 

2 ifJ:Jil~ Window Cover 2 

3 11!.!l~~ Cable Clamps 

4 tlttM6 X25 Bolt M6X25 
5 ~~~'I Cooling ducts 1 ,2QMI LP 000 

6 +*ll'fl.ffii~lelI~tlHST4.8 X 16 Cross self-tapping screw ST4.8 X 16 GB/fo4 r,T4.8><16 

7 ...t~Jxl~!ll.# Upper wind shield assembly 152QMl-215-000 

8 ill±~~ Clip,high tension cord 152QMl-216-000 

9 ltllU Rubber cover 152QMl-217-000 

10 ...tW!fJ&m Upper Sealing Gasket 152QMl-218-000 

11 "F~tmm Down Sealing Gasket 152QMl-219-000 

12 "F~Jxl.il!ll.~ Below wind guide cover combination 152QMl-220-000 

"F~/xl.il!ll.~(ll~W'i) Under the wind shield combination 
(Cylinder head Secondary intake) 152QMl-220-000 

13 ilimt:'if ~ Clip,overflow pipe 152QMl-221 -000 

- 17 -

T-15 1§-lttJr;IJ~.~-Jix Rear brake subassembly 

NO. CHINESE NAME ENGLISH NAME PART QTY REMARKS 

1 if;IJfJJmill Brake shoe set 157QMJ-018-000 2 
2 @ljy:~· Spring 157QMJ-01 9-000 2 
3 ~if;IJfJJCJ~~ Rear brake camshaft 152QMl-224-000 I 

4 ~if;IJ;.tJfillJHr'~ Cover.rear brake rocker 152QMl-225-000 1 
5 om11111 .3 x 1.3 0 ring 11.3 X 1.3 152QMl-226-000 1 
6 ~if;IJ;.tiflllW Rear brake arm 152QMl-227-000 1 
7 :f;;ffl 5!~imtJttM6 X32 Hex flange bolt M6 X 32 GB/T16674.1-M6 X 3?-8.8 1 
8 /fJJ$~· Spring.Brake 152QMl-279-000 1 
9 if;IJ;.#Jlffl,~-1£ Brake shoe assembly 157QMJ-018-100 1 
10 tr'~'.if'.{;'L~ Cover positioning plate 152QMl-280-100 1 
11 /f.tJ$tr'ftiJ.,Vl!li!f Brake cover and stamping 152QMl-280-200 1 

- 18 -



T-16 iJJ :tJ ~;JH!H4Engine Assy 

NO. CHINESE NAME 

:&Mt/l.~,1£ 
1-1 i!"(i' 
2 = :~i~"(tlJJ 
3 ~ti 
4 ,JI.ti~• 
5 ,Jttitf)J!l±~ 
6 7'. Ir! ;'t; ~ im•ttM 10 X 25 
7 :k!ll:li!<l>11 X <1>30 X 2.5 
8 i,.1f! ;t~im-ttM6 X 12 
9 {tilllft 
10 ~iltft 
10-1 ~iltil-tfi 
11 ii!i)lift 
11-1 i.imm 
12 ~!l~tl fltM6 X 30 
13 i,.1f!5t~imtlttMB X 30 
14 i,.1f! ;t~imtlttMB X 125 
15 TT.1r!5t~wmu1£tM10 
16 M:h lil~-M10 X 185 
17 :&Mt/l~ffi. 
17-1 i,.1r! ;t~imffi~l!lfltM16 

T-16 iJJ :tJ ~;1fffi.14Engine Assy 

NO. CHINESE NAME 

17-2 PH• 
17-3 ;lbi~ 
17-4 H'i' 
17-5 -~6303 
18 i,.1f! ;t~im-ttM8 X 45 
19 i,.1r! it~imtlttM8 X 60 

20 ~i8~fi 
21 "(illll 
22 ~-~~/Iii 
23 M:hlil~ 
24 i,.1f! ;'t:~im-ttM10 X 55 

Engine assy 
Intake manifold assembly 

Secondary air valve 
Main stand 
Spring main stand 
Cushion rubber.Main stand 
Hex flange bolt M10 X 25 
Washer cl> 11 X <I> 30 X 2.5 
Hex flange bolt M6 x 12 
Carburetor 
Air filter 
Empty filter hoop 

Muffler 
Gasket 
Acom nutM6 X 30 
Hex flange bolt MB X 30 
Hex flange bolt MB x 125 
Hex flange locking nut M10 
swing arm bolt M10 X 185 
Engine al plate 
Hex flange locking nut M16 

- 19 -

ENGLISH NAME 

Internal circlip 

Oil seal 

Spacer 

RS Bearing 6303 RS 

Hex flange bolt M8 x 45 
Hex flange bolt M8 X 60 

Rear rim 
Inflating valve 

Rear tyre 
Swing arm bolt M10 X 185 

Hex flange bolt M 10 X 55 

- 20 -

TK-1 ?00-3 

TK-1 3500 

TK-A13300 
TKBOB-25200 

TB-25201 
<!>? X <!>30 X 14(t"~ ) 
GB/T16674.1-M10 X 25-8.8 
GB/T96.2- <1> 11 X <1>30 X2.5 (M10) 
GB/T16674.1-M6 X 12-8.8 

TK-A13100 
TK808-A 13200 

TB-13201 
TK808-A14110 

TB-14205 
GBfT923-M6 X 32 
GBfT16674.1-MB X 30-8.8 
GB/T16674.1-M8 X 125-8.8 

GBfT6187.2-M10-8.8 
GB/T16674.2-M10 X 185-8.8 
TK808-21210 
GBfT6187 .2-M 16-8.8 

PART 

TK-21211 

TK-21213 

TK-21212 

GBfT276-6303 

GBff16674.1-M8 X 45-8.8 
GBfT16674.1-M8 X 60-8.8 

TK808-A142120 
TB-42301 
TK-A42310 
TK808-21220 

QTY 

2 
2 

2 

QTY 

2 

2 

2 

1 

GBfT16674.1-M10 X 55-8.8 2 

PD24J 

REMARKS 

3. SO X 13 

130/ 60-13 



T-17 $~&i!HHIH!f Frame Assv 

E ~~s lDI-(]) tr r r ~ I -f--® .----<ID 

:tB ~B3 ® 

'E ~ • 
0 l ~l m 

J 
PAk QTY REMARKS CHINESE NAME ENGLISH NAME -NO. 

GR1157 ,18 )( 1 2 ll 8 2 
1 ~ ;t ~ imtllt Hex flange bolt 

T<oUil 24204 1 
2 llli!1Vl1i:~ Horn holder 

G8/T 1Fl674 M 16-8 8 6 
3 ii:ffl;t~imtllt Hex flange bolt 

TKBOB-24 107 1 I 
4 ~!l!iil:k~1i~ Sundires box bracket 

GB/T1 6674 .1-M10 X 45-8.8 I 2 
5 ii: ff! ;t ~ imtllt Hex flange bolt 

TK808-41300 2 325rrrn <t> 711111 
6 Jg-lr:t;".il•tt Rear UR. shock absorber 

GB/T1 667 4. 1-M8 X 32-8.8 2 7 1-ffl;t~imtllt Hex flange bolt 
TK808-21100 1 8 *~ Frame 
TB-A12120 1 9 ilUi~ Fuel tank cap 
TK808-A121 10 1 10 ilt!M Fuel tank cap 

11 il!IM1i:~ Bracket, fuel tank TK808-24203 1 

12 .!MJtllt Bolt, side stand "F7- <t> 12 X 12-M10 X 25-4.8 1 

13 -~ Side stand TK808-25100 1 

14 -~-- spring, side stand TB-25101 1 

15 iltl•1tstt Fuel sensor TK808-54200 1 

16 il!l9f-tW<I>8.5 X 1 Clamp,fuel line <1> 8.5 X 1 TB-12206 6 

17 EPA;ib'if EPA fuel line TB-12204 0.8 

18 i:!lltft Fuel filter TB-12211 1 

19 illl7"* Fuel cock TB-12130 1 

20 il!l9f-tW<I>7.5 X 1 Clamp fuel line <I> 7 .5 x 1 TB-12205 2 

21 .JAiltl'if<I>3.5X <1>7.5 Pipe fuel<I>3 5 X ¢>7 5 TB-12204 0.3 

- 21 -

T-18 ffir~flfilUHurnning Assy 

NO. CHINESE NAME ENGLISH NAME PART QTY REMARKS 
1§-~tl Rearview mirror TK808-A81400 

2 lr:ti"te!lt UR throttle grip TK808-26201 L=130mm 
3 i-:ffl;t~im«lt Hex flange bolt GB/T16674.2-M10 X 45-8.8 
4 iBfll'lWff Spacer F9- <!> 10 X <!> 20.5 X 12.5 
5 ti: /ti]* -¥ffi Left brake assy. TK808-32307 
6 1§-itll~ Rear brake cable TK808-32401 L =1880mm+ 73nvn T =55mm 7 nialte Handle bar TK808-26100 
8 ffljji Steering bearing set TK808-26410 ?Pie 9 1-ffl it~imtllt Hex flange bolt GB/T16674.1-M8 X 45-8.8 4 L=435mm cl> 30mm 10 llirlr:ti";it•n Front UR shock absorber TK808-41100 1 11 Jlir~~ Axle.front GB/T16674.2-M12 X 250-8.8 1 12 ii:ffl it~imffi~tl lijM12 Hex flange locking nut M12 GB/T6187.2-M12-8.8 13 .!IHUtl!lil Counter TK808-42200 14 M~~*1lt Spacer F6- <l> 13 X <!> 20 X 27 L=1 850mm T=110mm 15 ifllfl~ Throttle cable TK808-311 01 Chrome plated 16 WliUI Front brake TK808-A32100 16-1 t;"l!J$,¥ffi Right brake lever TB-32109 L=910mm 16-2 firiHLUi: Pump upper TB-32104 Double cylinder 16-3 ilt!W Oil tube TB805-32107 16-4 -iliJiUrF:Jii: Pump down TB804-32105 16-5 ••it Pad TB-32112-1 

- 22 -



T-18 wi;f;ti~I:l.ifHurnning Assy 

NO. CHINESE NAME 

17 Jlir~-~~,% 
18 ;j1Jffl~ti 
19 ~nlll 
20 wr~HIJ:& 
21 flli-M:l¥111~t.m 
22 i-ff!~tlflt 
23 i- ff!;!~ imtlttMB X 30 

T-19 ~Htll.1tJ:Electric Device Assv 

NO. CHINESE NAME 

1 jAJ,'tff 

2 f.lii1.J!lfl!il 
3 F.ii.:KilC.D.I 
4 iJIII.UIJJUI 
5 i-ff!;t~iiiitlttM6 X 12 
6 ;t;JU! 
7 +=¥11:ffl:~tltJ M6 X 20 
8 11J llt'IUflilf 
9 lljfl)IY\ 
10 'H! 
11 i-ff!Ji~iiiit:lttM6X 16 
12 .!UUl 
13 ::tlltJU.!1# 
14 •ll;i!! 
15 {)tea 

16 +=¥11:&~!s!I~tlHST4.2 X 16 
17 /1ltH!/1l1i~ 
18 IE.ffltl 
19 ftlffltl 

ENGLISH NAME PART 

LR.Tire TK-A42310 

Front rim fK808-A42110 

TB-42301 Inflating valve 
TKB0S-32101 Front brake disc 
GB/T70.2-M8 X 25 Hex socket step bolt 
GB/T6170-M10-6.8 Hex nut 

Hex Flange Bolt MB X 30 GB/T1667 4 .1-MB X 30-8.8 

- 23 -

ENGLISH NAME PART 

Flasher TB-53500 
Relay TB-53400 
CDI TB-A53200 
Rectifier TB-53300 
Hex flange bolt M6 X 12 GB/T16674.1-M6 X 12-8.8 
Coil TB-A53100 
cross recessed pan head screw M6 x 20 GB/T818-M6 X 20 
wire harness.assistant TKB0B-51200 
Horn TB-62300 
Lock set TK808-33000 
Hex flange bolt M6 X 16 GB/T16674.1-M6 X 16-8.8 
Cable.speedometer TK808-54300 
Wire harness.main TK808-51100 
Battery TK-52130 
Meter assy TK808-54100 
Cross recessed pan head self-tapping screw ST4.2 x 16 GB/T845-ST4.2 X 16 
Seat bracket TK808-24208 
Positive wire TK808-51300 
Negative wire TK808-51400 

- 24 -

QTY REMARKS 

3 

2 

QTY 

1 

1 

1 

1 

2 

1 

1 

1 
1 

1 

3 
1 

1 
1 
1 

3 
1 

1 
1 

130/60-13 

3.50X13 

I <t> 220mm H=4mm 

REMARKS 

12V 450Hz 
3 

L=970mmT=20mm 

12V7Ah 
80Km 

L=700mm H=4 
L1=200mm 
L2=400mm 



NO. CHI NESE NAME ENGLISH NAME PART QTY I 
t---

REMARKS 

1 iJli im4& Front panel Tl~808A-71301-B1 1 

2 iJlit/"~ Front Protecting bar TK808A- 71303-B 1 1 

3 iJliimf&~t/fii~ Front panel decorative TK808A-71302-B1 1 

4 jjlj ;,Fe4&jjij$ Front fender.front half TK8U8-71202-B 1 1 

5 jjij ;,Fef&F.i$ Front fender.rear half TK808A-71203-B 1 1 

6 iJli ::kn Head light TK808A-A6 11 00 1 

6-1 mfil Bulb TK808A-611 01 1 

7 jjlj ffllj/ii_t,j'ff Reflector,front,side TB-A62601 1 

8 i;;: fJ! ;!~im !l:'- £1:M6 Hex flange nut M6 GB/T6170-M6-6.8 8 

9 +"Ftf q>-lffi ~delI9:lUT Cross Self-tapping screw 4.2 X 13 GB/T845-ST 4.2 X 13 40 

10 +"Ftl q, .lffi ~dsl 19:~H Cross self-tapping screw4.8 X 16 GB/T845-ST4.8 X 16 14 

11 iJli~ti'ttial i;T Front L./R. turn signal TK808A-A62110 1 

11 ; 1 m~ Bulb TB-62113 2 

12 t~JxlJR!/1! Decorative cover, helmet sheet TK808A-7 11 07-B1 1 

13 Jil ?,\I] J.Jl! :m ii Right master cyl inder cover TK808A-7 11 03-B 1 1 

14 1Sl.lfiltr .,J. Helmet sheet TK808A-71102-B1 1 

15 wi~iffiJxl4& Ventilation Board, Front, Left TK808A-71313-B 1 1 

16 jjijt;'iffi/x\.4& Ventilation Board, Front, Right TK808A-7 1312-B1 1 

17 :'ftl'!~ ~t/"ii Left handle decorative cover TK808A-7 1111-B1 1 

18 cf-ti'! ~tit/" ii Right handle decorative cover TK808A-71112-B1 1 

19 1l<.*~ Speedometer cover TK808-71101 1 

20 :l.t!A'.71'* Switch flameout TK808-61420 1 

18W 12V 

R10W 12V 

21 ~Jg,Jj7f* Switch start TK808-6141 0 1 

22 ~i!B'c7f* Switch changing light TK808-6131 0 1 

- 25 -

NO. CHINESE NAME ENGLISH NAME PART QTY REMARKS 

23 Wial*17f* Switch turning light TK808-61320 1 
24 IIM1Yl7f* Switch horn TK808-61330 1 
25 Wff<*T** Hazard switch TK808-61430 1 
26 wiI!ll!lffi Front box TK808-71305 1 
27 ~~$'if½~ Helmet hanger TK808-71308 1 
28 *~~fill~ Observe cover,Vin TK808-71307 1 
29 *~ll4& Bottom cover TK808-71404 1 
30 iJliI!ll!lffis Front box cover TK808-71306 1 
31 Ill 19:t:1 HHOt Self-tapping clip with nut F1-ST4.2-00 20 
32 ti't/"ft Right protecting bar TK808-71406-B 1 1 
33 ~ti"• L.Protecting bar TK808-71405-B1 1 
34 »1112&4& Footrest TK808-71401 1 
35 ~Jli~ Battery cover TK808-71402 1 
36 ~:ti»IUltl! L./R. footrest TK808-71411 1 
37 »111111.t Footrest pad TK808-71407 1 
38 i;;:Rt ii~oo•tt Hex flange bolt GB/T16674.1-M6 X 25-8.8 4 
39 i;;:1't ;i~iiitlttM6 X 16 Hex flange bolt M6 x 16 GB/T16674.1-M6 X 16-8.8 13 
40 £id.Jtll~ff ~ Center protect sheet cover TK808-71504 1 
41 ~t!Mfir_. Center protect sheet cover TK808-71503 1 
42 F.i:ti ,j,itz. Rear right decorative bar TK808-71514-B1 1 
43 f.i~1J,itz. Rear left decorative bar TK808-71513-B1 1 
44 F.i:S~tlliffi. Rear right boarding TK808-71516-B 1 1 
45 F.i~~tlliffi. Rear left boarding TK808-71515-B 1 1 
46 ~!IIJJM Sundries box TK808-71501 1 

- 26 -



NO. CHINESE NAME ENGLISH NAME 

Observe cover, carburetor TV JL 71 'i(J:C 
47 !il'~mPl~ 

TV.BO , 72 I 00 
48 ~m Seat 

GBrfW674.1-M6 •,-B.81 
49 f;;ffl;!~iiii;,UiM6 X 12 Hex flange bolt M6 x 12 

TKfJ0B-71519-B1 50 ~ ~t/!it& RR.Decorative sheet 
TK808-71523-B1 51 ~fl'~ Rear protecting bar 
TK808-7 1601 52 ~5.ltt& Backword fender 
TK808-62120 53 ~ti:ti~l"l'.kHT Rear UR. turn signal 
TB-6211 3 53-1 '.kH! Bulb 
TK808-A61200 54 ~/UT Tail light 
TB-61202 54-1 m~ Bulb 

55 ~/Htfi RR.Reflector TB-A62603 

56 ~fll&Mfi Reflector,side,rear TB-A62602 
57 t9'~~11,g Rear carrier TK808-22100 
58 ~ ~11,gfL~ Rear carrier cover TK808-71524-B1 
59 f;;ffl ;!~iiiitJttMB X 12 Hex flange bolt MB X 12 GBrr1667 4.1-MB X 12-8.8 

60 ~ti:ti~ttlit&~Jx\ Q~ Ventilation Board, Rear,L./R. TK808-71511 
61 ~5.ltffi.J!i:11,g Holder, rear fender TK808-54106 
62 f;; ffl ;!~iiiitlttMB X 30 Hex flange bolt MB x 30 GBrr16674.1-M8 X 30-8.8 
63 +s,,lt<jl.ffii~lelI.lttl.H Cross Self-tapping screw 4.2 x 16 GBrf845-ST4.2 X 13 
64 +s,,lf<jl.ffii~lelI.lttl.H Cross self-tapping screw4.8 X 13 GBrf845-ST4.8 X 16 

- 27 -

T-20(4) j~jJi!f*ili*Working Of Plastics ~ss~, ,.'° '/ • • ,.. i.::: '.:" 

, ti II -b' \ ! " ..., 
.. ,~\\ 0 ,-ri~f:. iJ.", .. -. 'r '919

' )' 

7-0 ~, " (.,,Hi ~ ' ,I , ... ~, ,, J-D 1'El-'l IS--,--~,_,, I' "~de-.:!£ .J ,1 l, -CT.] ! , ... d ~, .~ t, , . , "~ .,,,c ,,, )' ". 111-• ' ,I • ,, ,c ~ • . 
.,_ , 10-i ,, 30 I 1 ••- J i 11 1? I,, .. '\o • !>? - , '9 ' 

·~ 0 " J8 IQ161o'1Jii':' ·~ "" ....., - " € 16.f-; ,•JI I IQ, ~- ~ SJ 

},,:--- , t> 1" ( " .... .. ~ .... •.~ 
IQ ·;-1 , ... _,'Ii ..... 'X ,,,,~ ~I 9 ) • \ '1 I m--13 

29 

NO. CHINESE NAME ENGLISH NAME PART 

1 riroo• Front panel TK808C-71301 -B 1 
2 Witr'• Front Protecting bar TK808C-71303-B1 
3 filili-~tf!it;I! Front panel decorative TK808C-71302-B1 
4 M5~•mffll Front fender,front half TK808C-71202-B1 
5 f,/ ;~-~$ Front fender,rear half TK808C-71203-B1 
6 Jl,'Jj;JT Head light TK808C-A61100 
6-1 1:T~ Bulb TK-61101 
7 fi/91l&Mil Reflector, front.side TB-A62601 
8 t-M5t~iiillHtM6 Hex flange nut M6 GBfT6170-M6-6.8 
9 +~II it, ,liHk Jill.ltlltJ Cross Self-tapping screw 4.2 X 13 GBfT845-ST4.2 X 13 f() +*lf<jlil:9tlelI.l[lltJ Cross self-tapping screw4.8 x 16 GBfT845-ST4.8 X 16 
11 filti:ti$troJ1:T Front UR. turn signal TK808C-A62110 
11 -1 1:T~ Bulb TB-62113 
12 ffl~!IJJI Decorative cover, helmet sheet TK808C-71107-B1 
13 lltlJjj!•• Right master cylinder cover TK808C-71103-B1 14 . {l'(.111 .. Helmet sheet TK808C-71102-B1 15 Kirti:ia~- Ventilation Board, Front, Left TK808C-71313-B1 
1► #!~-~- Ventilation Board, Front, Right TK808C-71312-B1 17 ~~1f1.itl'a Left handle decorative cover TK808C-71111-B1 18 ~~tf:s-tl'a Right handle decorative cover TK808C-71112-B1 19 {)'(•!JI! Speedometer cover TK808-71101 
20 f.t.:kff~ Switch flameout TK808-61420 21 11!..@~ff~ Switch start TKB0B-61410 
22 zi!i:,Jtff~ Switch changing light TKB0B-61310 

- 28 -

QTY 

1 
1 
10 
1 
1 
1 
1 
2 
1 
1 
1 
2 
1 
1 
2 
1 
1 
1 
11 
6 

QTY 

1 
1 
1 
1 
1 
1 
1 
1 
8 
40 
14 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

RlOW I 2V 

P2 1/ 5W 12V 

REMARKS 

18W 12V 

R10W 12V 

' 



NO. CHINESE NAME 

23 ~:J:Hf~ 
24 l!IJJIY\Jf~ 
25 ¥ir-:J:TJf~ 
26 W!I!lt3ffi 
27 'l'.i'~l\l\lltill;J 
28 *~~~£ 
29 !\c~li'H& 
30 W!I!lt3ffirf.s 
31 J,ll.l(!Jf;~F\" 
32 titf~ 
33 ti=.tf~ 
34 Jlllli!Wffi. 
35 l\!i!irf.s 
36 ti=.tiJllllili~ 
37" Jllll~Jt 
38 i-: ffl 51f ~ mit:Ui 
39 i-:ffl;!;~]mtJ+iM6 X 16 
40 ~Mtll~ffrf.s 
41 ~'!!3ffiWf-. 
42 F.;t,,J,i1}_~ 
43 F.;ti=_,J,i1}_~ 
44 F.;t,~t/f;ffi. 
45 F.;ti=.~t/fiffi. 
46 ~'113'1! 

NO. CHINESE NAME 

47 ~~ffi~£ 
48 ~m 
49 i;;ffl;!~mi!ilttM6 X 12 
50 F.i~t1!iffi. 
51 f.HN~ 
52 F.;;}Effi. 
53 F.iti=.:S$tl"l:1:HT 
53-1 mt 
54 F.i/UT 
54-1 mt 
55 F.;JH<til 
56 F.iffllJHUI 
57 ~F.i~~ 
58 F.i:!!~TI.~ 
59 i;;ffl;!~iii!ilttMS X 12 
60 F.iti=.:s=t1!itlliA/xl□-
61 F.i ;/Effi.:i:~ 
62 i;;ffl;!~iii!ilttMB X 30 
63 +*II q, .. 9- let l.lt!iltr 
64 +*lfq>Ai19-lelI.ltGtr 

ENGLISH NAME 

Switch turning light 
Switch horn 
Hazard switch 
Front box 
Helmet hanger 
Observe cover, Vin 
Bottom cover 
Front box cover 
Self-tapping clip with nut 
Right protecting bar 
L.Protecting bar 
Footrest 
Battery cover 
UR. footrest 
Footrest pad 
Hex flange bolt 
Hex flange bolt M6 x 16 
Center protect sheet cover 
Center protect sheet cover 
Rear right decorative bar 
Rear left decorative bar 
Rear right boarding 
Rear left boarding 
Sundries box 

- 29 -

ENGLISH NAME 

Observe cover, carburetor 
Seat 
Hex flange bolt M6 X 12 
RR.Decorative sheet 
Rear protecting bar 
Backword fender 
Rear UR. turn signal 
Bulb 
Tail light 
Bulb 
RR.Reflector 
Reflector,side,rear 
Rear carrier 
Rear carrier cover 
Hex flange bolt MB X 12 
Ventilation Board, Rear.UR. 
Holder, rear fender 
Hex flange bolt MS x 30 
Cross Self-tapping screw 4.2 x 16 
Cross self-tapping screw4.8 x 13 

- 30 -

PAR, 

TK808 , 1320 
TK80R-fi 13~l0 
TK808-61430 
TK808-71305 
TK808-71308 
TK808-7 1307 
TK808-71404 
TK808-71306 
F1 -ST4.2-00 
TK808-71406-B 1 
TK808-71405-B 1 
TK808-71401 
TK808-71 402 
TK808-71411 
TK808-71407 
GBfT1667 4.1-M6 X 25-8.8 
GB/T16674.1-M6 X 16-8.8 
TK808-71504 
TK808-71503 
TK808-71514-B1 
TK808-71513-B1 
TK808-71516-B1 
TKB0B-71515-B1 
TK808-71501 

PART 

TKB0B-71502 
TK808-721 00 
GB/T16674.1-M6 X 12-8.8 
TKB0B-71519-B1 
TK808-71523-B1 
TK808-71601 
TKB0S-62120 
TB-6211 3 
TK808-A61200 
TB-61202 
TB-A62603 
TB-A62602 
TKB0S-22100 
TKB0B-71 524-B 1 
GB/T16674.1-M8 X 12-8.8 
TK808-71511 
TKB0S-54106 
GB/T16674.1-M8 X 30-8.8 
GB/T845-ST4.2 X 13 
GB/T845-ST4.8 X 16 

QTY 

1 
1 
1 
1 
1 
1 
1 
1 
20 
1 
1 
1 
1 
1 
1 
4 
13 
1 
1 
1 
1 
1 
1 
1 

QTY 

1 
1 
10 
1 
1 
1 
1 
2 
1 
1 
1 
2 
1 
1 
2 
1 
1 
1 
11 
6 

Rt::I\, KS 
- -

REMARKS 

R10W 12V 

P21/5W 12V 



{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }

